
Introduction to 
Water Treatment 

For All Grades 
Course # 301 

Week 1 

Updated 11-2022 





Table of Contents 
 
 

Section 1 Overview      3   

Section 2 Source Water      9  

Section 3 Pretreatment      27 

Section 4 Coagulation / Flocculation   47 

Section 5 Sedimentation      67 

Section 6 Filtration       83 

Section 7 Solids Handling & Disposal   99 

Section 8 Safety       103 

Section 9 Disinfection      123 

Section 10 Laboratory      157 

Section 11 Storage Tanks      179 

Section 12 Taste and Odor     193 

 



2



 

 

 

Section 1 

Overview 

 

3



 

 

Overview of Water Treatment 
 

Purpose of water treatment – to provide safe drinking water that does not contain objectionable 
[...]
G. Dewater S. Short‐CircuiƟng 

H. Direct FiltraƟon T. Slurry 

I. Effluent U. Supernatant 

J. Influent V. Tube SeƩler 

K. Launders W. Turbidity  

L. Overflow Rate  

  

_____ 1. A watery mixture or suspension (not dissolved) maƩer; a thin, watery mud or any substance resem‐

bling it. 

_____ 2. To remove or separate a porƟon of the water present in a sludge or slurry. 

_____ 3. The gathering of a gas, liquid, or dissolved substance on the surface or interface zone of another 

material. 

_____ 4. A sample porƟon of material or water that is as nearly idenƟcal in content and consistency as possi‐

ble to that in the larger body of water being sampled. 

_____ 5. A measure of the cloudiness of water.  

_____ 6. A type of flow that occurs in tanks, basins or reactors when a slug of water moves through a tank 

without ever dispersing or mixing with the rest of the water flowing through the tank. 

_____ 7. Water or other liquid flowing from a reservoir, basin, treatment process, or treatment plant. 

_____ 8. A larger circular or rectangular tank or basin in which water is held for a period of Ɵme during which 

the heavier suspended solids seƩle to the boƩom. 

_____ 9. The theoreƟcal (calculated) Ɵme required for a small amount of water to pass through a tank at a 

given rate of flow.  

_____ 10. Liquid removed from seƩled sludge. 

Section 5 TDEC - Fleming Training Center

Sedimentation76



_____ 11. SedimentaƟon basin and filter discharge channels consisƟng of overflow weir plates and conveying 

troughs. 

_____ 12. A condiƟon that occurs in tanks or basins when some of the flowing water entering a tank flows 

along a nearly direct pathway from the inlet to the outlet.  

_____ 13. A measure of how heavy a substance (solid, liquid, or gas) is for its size. 

_____ 14. A condiƟon produced by bacteria when all oxygen  supplies are depleted. 

_____ 15. A method of treaƟng water consists of the addiƟon of coagulant chemicals, flash mixing, coagula‐

Ɵon, minimal flocculaƟon, and filtraƟon.  

_____ 16. The taking in or soaking up of one substance into the body of another by molecular or chemical 

acƟon. 

_____ 17. The arrival at a water treatment plant of raw water containing unusual amounts of algae, colloidal 

maƩer, color, suspended solids, turbidity or other pollutants.  

_____ 18. A device that uses bundles of small‐bore tubes installed on an incline as an aid to sedimentaƟon. 

_____ 19. A water treatment process in which solid parƟcles seƩle out of the water being treated in a large 

clarifier or sedimentaƟon basin. 

_____ 20. A method of treaƟng water which consists of the addiƟon of coagulant chemicals, flash mixing, co‐

agulaƟon‐flocculaƟon, sedimentaƟon and filtraƟon. Also called convenƟonal treatment.  

_____ 21. One of the guidelines for the design of seƩling tanks and clarifiers in treatment plants;  

_____ 22. An insoluble, finely divided substance which is a product of a chemical reacƟon within a liquid. 

_____ 23. Water or other liquid flowing into a reservoir, basin, treatment process, or treatment plant. 

 

Answers 

1. T 7. I 13. E 19. P 

2. G 8. C 14. Q 20. D 

3. B 9. F 15. H 21. L 

4. O 10. U 16. A 22. N 

5. W 11. K 17. R 23. J 

6. M 12. S 18. V  

TDEC - Fleming Training Center Section 5

Sedimentation 77



Review Questions 

Sedimentation 

1. List as many factors as you can recall that affect particle setting in a sedimentation 

basin. 

 

 

 

2. What types of currents may be found in a typical sedimentation basin? 

 

 

 

3. List the four zones into which a typical sedimentation basin can be divided.  

 

 

 

4. What is the purpose of the settling zone in a sedimentation basin? 

 

 

 

5. What are launders? 

 

 

 

6. List three possible shapes for sedimentation basins. 

 

 

 

 

7. Why are rectangular sedimentation basins often preferred over circular basins? 

 

 

 

8. During the operation of a solids‐contact unit, what items should be of particular concern 

to the operator? 

 

 

Section 5 TDEC - Fleming Training Center

Sedimentation78



9. List two advantages of solids‐contact units. 

 

 

 

10. List the devices that may be used to provide recirculation in a solids‐contact unit. 

 

 

 

11. Why must accumulated sludge be removed periodically from the bottom sedimentation 

basins? 

 

 

 

12. How can the depth of sludge in a sedimentation basin be measured? 

 

 

 

13. The actual performance of sedimentation basins depends on what two major factors?  

 

 

 

14. What items should an operator monitor during the normal operation of the 

sedimentation process? 

 

 

 

15. What should be attempted if the sludge line plugs frequently? 

 

 

 

 

16.  In the routine operation of the sedimentation process, what types of records should be 

maintained? 

   

TDEC - Fleming Training Center Section 5

Sedimentation 79



Sedimentation Review Questions 

Answers 

 

1. (1) Particle size and distribution, (2) shape of particles, (3) density of particles, (4) 

temperature of water, (5) electrical charge on particles, (6) dissolved substances in water, 

(7) flocculation characteristics of the suspended material, (8) environmental conditions, 

(9) sedimentation basin hydraulic and design characteristics 

 

2. (1) Surface currents induced by winds, (2) density currents caused by differences in 

suspended solids concentrations and temperature differences, and (3) eddy currents 

produced by the flow of the water coming into and leaving the basin 

 

3. (1) Inlet zone, (2) settling zone, (3) sludge zone, (4) outlet zone 

 

4. To provide a calm, undisturbed storage place for the flocculated water for a sufficient 

time period to permit effective settling of the suspended particles in the water being 

treated 

 

5. Launders are skimming or effluent troughs used to uniformly collect settled water. 

Adjustable V‐notch weirs are generally attached to the launders for controlling the water 

level in the sedimentation basin 

 

6. Sedimentation basins are available in circular, rectangular, or square shapes 

 

7. Rectangular sedimentation basins are often preferred over circular basins because circular 

basins are generally more sensitive to short‐circuiting and achieve poorer solids removal. 

 

8. Care must be exercised to ensure that a uniform sludge blanket is formed and is 

subsequently maintained throughout the solids removal process. Other important factors 

include control of chemical dosages, mixing of chemicals, and control of the sludge 

blanket. 

 

9. (1) Only one reaction  unit to contend with, (2) ability to accumulate slurry during periods 

of severe taste and odor problems, (3) use slurry accumulation to carry plant when 

coagulation fails because of increased algal activities 

 

10. Recirculation in a solids‐contact unit may be provided by impellers, turbines, pumping 

units, or by air injection. 

Section 5 TDEC - Fleming Training Center

Sedimentation80



 

11. (1) Prevent interference with the settling process, (2) prevent the sludge from becoming 

septic or providing an environment for the growth of microorganisms that can create 

taste and odor problems, (3) prevent excessive reduction in the cross‐sectional area of the 

basin 

 

12. The depth of sludge in a sedimentation basin can be measured with a sludge blanket 

sounder, a bubbler tube, an aspirator, or an ultrasonic level indicator. 

 

13. (1) the settling characteristics of the suspended particles, (2) the flow rate through the 

sedimentation basins 

 

14. The operator should monitor the turbidity of the water entering and leaving the basin and 

the temperature of the water entering the basin.  

 

15. Frequent clogging of the sludge discharge line is an indication that the sludge 

concentration is too high. If this occurs, try increasing the frequency of operation of the 

sludge removal equipment.  

 

16. (1) influent and effluent turbidity and influent temperature, (2) process production 

inventory, and (3) process equipment performance 

TDEC - Fleming Training Center Section 5

Sedimentation 81



82



 

 

 

Section 6 

Filtration 

83



FILTRATION
CALIFORNIA STATE UNIVERSITY: SACRAMENTO

WATER TREATMENT PLANT OPERATION VOL. I

OBJECTIVES

• Filtration Process and Mechanisms

• Types of Filters

• Operational Criteria

• Filter Operation

• Process Performance Considerations

PROCESS DESCRIPTION

• Process of passing water through a material to remove floc 
and particulate matter (colloids)

• Filter through a bed of sand, coal, or other granular 
substances

• Conventional Filtration
• Coagulation, flocculation, sedimentation and filtration

• Direct Filtration
• Sedimentation step is omitted

CONVENTIONAL FILTRATION

Raw Water 
Source

Flash Mix Flocculators

Sedimentation 
Basin

Filter

Finished 
Water

Distribution 
System

Sludge Drying Beds

Disinfection, 
Corrosion Control 

& Fluoridation

DIRECT FILTRATION

Flash Mix Flocculators

Filter

Disinfection, 
Corrosion Control 

& Fluoridation Finished Water

Distribution 
System

Raw Water 
Source

FILTRATION MECHANISMS

• Physical and chemical process

• Removal mechanisms
• Sedimentation on media
• Adsorption
• Biological action
• Absorption
• Straining

• Removal mechanisms based on
• Chemical characteristics of the water being treated
• Nature of suspension
• Types and degree of pretreatment
• Filter type and operation

Section 6 TDEC - Fleming Training Center

Filtration84



FILTRATION MECHANISMS

TYPES OF FILTERS

TYPES OF FILTERS

• Gravity filtration
• Sand, dual media, and mixed media

• Pressure filtration
• Mixed media

• Diatomaceous earth
• Precoat filtration

• Slow sand filtration

GRAVITY FILTRATION

• Particulate impurities are removed in/on the media

• Water level or pressure (head) above the media forces 
water through the filter

• Types of gravity filters  (TN Design Criteria)
• Single media

• Depth of at least 30 inches

• Dual media
• Sand (10 inches) and crushed anthracite (20 inches)

• Multimedia 
• To be approved by department

• Filtration Rates (average)
• 2 gpm/ft2 for turbidity removal
• 3 gpm/ft2 for iron removal plants

GRAVITY FILTRATION PRESSURE FILTRATION

• Similar to gravity filter except completely enclosed in a 
pressure vessel

• Lower installation and operation costs ins small filtration 
plants

TDEC - Fleming Training Center Section 6

Filtration 85



DIATOMACEOUS EARTH (DE) FILTRATION

• Aka precoat filtration

• Filter media is added to the water as a slurry, then collected 
on a septum or screening device

• After the initial precoat application, water is filtered by 
passing it through the coated stream

• Primarily a straining process

• Can be operated as gravity, pressure, or vacuum filter

SLOW SAND FILTRATION

• Water drawn through the filter media by gravity

• Filtration rates are very low

• Most particulate matter removed in top several inches of 
sand

• Entire layer must be physically removed when filter becomes 
clogged

• No backwashing

• No chemical pretreatment

• Schmutzdecke – fine sand and a sticky mat of suspended 
matter that forms on the sand surface

SLOW SAND FILTRATION

OPERATIONAL CRITERIA

FILTER MEDIA CLASSIFICATION

• Effective size (ES) – size of a sieve opening that permits 
10% of the particles to pass through

• If limiting head loss is a problem, but turbidity breakthrough 
is not, consider larger media size

• If turbidity breakthrough is a problem but not limiting head 
loss, smaller media may be considered

• If both head loss and turbidity breakthrough are a constant 
problem, use a deeper filter bed with larger media

• Uniformity coefficient (UC) – the ratio of particle diameters 
comprising 60% and 10% media weight

• Media with lower uniformity coefficients are composed of 
more uniform particles

• Specific gravity 

• Hardness

Section 6 TDEC - Fleming Training Center

Filtration86



FILTER PRODUCTION & FILTRATION RATE

• Measures of the amount of water that can be processed 
through an individual filter in a given period of time

• Filter Production 
• Measured in MGD (millions of gallons per day)

• Filtration Rate (aka hydraulic loading)
• Used to measure flow of water through a filter

• Measured in gallons per minute per square foot (gpm/ft2)

• Average filtration rates
• 2 gpm/ft2 for turbidity removal

• 3 gpm/ft2 for iron removal plants

FILTRATION EFFICIENCY

• Measured by overall plant reduction in turbidity

• Removal efficiency depends on
• The quality of the water being treated

• The effectiveness of the pretreatment (coag/floc) processes

• Filter operation

• Filter design 

• Media type and thickness
• Sand filters have fine, light grains on top that stop all 

particulates at the surface

• Dual media filters have lighter larger diameter grains at the 
top that stop the larger particles; smaller particles are usually 
stopped farter down in the filter

FILTER OPERATION

FILTRATION MODE

• Water containing suspended solids is applied to the surface 
of the filter media

• Clogging – buildup of head loss (pressure drop) across the 
filter media

• Total design head loss ranges from 6 to 10 feet

• Terminal head loss is considered to be at 10 ft, but this will 
be different from plant to plant

• Clogging leads to breakthrough – a condition in which solids 
are no longer removed

• Solids pass into the filter effluent where they appear as 
increased turbidity

BACKWASHING

• Process of reversing the flow of water through the filter media to 
remove entrapped solids after

• Maximum head loss reached

• Breakthrough occurs

• Specified time period has passed

• Filter media must be fluidized (expanded) by reversing flow

• Backwash rates of 10-25 gpm/ft2 required 

• Insufficient backwashing may not adequately clean filter

• Too high backwash rate may cause excessive loss of media

• Higher backwash rates are required at higher temperatures due 
to less viscous water

• 50% bed expansion (TN Design Criteria)

BACKWASHING

Filter Backwash Video 

https://youtu.be/UmzR3TRTz2U

• Water use for backwashing may be recycled directly to the 
headworks (ahead of the flash mix)

• Filter Backwash Rule requires that recycled filter backwash 
water, sedimentation basin sludge thickener supernatant, 
and liquids from sludge dewatering processes be returned 
upstream of all conventional treatment systems

• Systems may apply to the State for approval

• Purpose is to improve performance at filtration pants by 
reducing opportunity for microbes such as Cryptosporidium to 
pass through the treatment process

TDEC - Fleming Training Center Section 6

Filtration 87



SURFACE WASH

• Provides additional scrubbing action to remove attached 
floc and other entrapped solids from the filter media

• 4 types:
• Baylis

• Fixed grid

• Rotary

• Air scour

FILTER CONTROL SYSTEMS

• Regulate flow rates through the filter

• Control system types
• Rate-of-flow  

• Each filter effluent control valve is connected to a flow meter

• As the media begins to clog, the control valve opens to maintain 
a constant flow 

• All filters operate at same flow rate

• Split-flow
• Equal flow to each filter influent is split or divided by a weir

• Effluent valve position controlled by water level in the filter

FILTER CONTROL SYSTEMS

• Regulate flow rates through the filter

• Control system types
• Declining-rate

• Flow rate varies with head loss

• Each filter operates the same but has variable, water surface 
levels

• Self-backwashing (or Streicher design)
• Influent flow to each filter is divide by a weir

• Water surface level varies according to head loss while flow 
rate remains constant

• Reduces amount of equipment needed

PROCESS PERFORMANCE 
CONSIDERATIONS

PROCESS PERFORMANCE 

• Activated Carbon Contactors
• High adsorptive capacity of activated carbon enables it to 

remove taste and odor causing compounds and other organics

• Importance of Pretreatment
• Floc particles carried over into the filter must be small enough 

to penetrate the upper filter media
• Floc that is too large will clog the top portion of the filter bed 

rapidly
• Floc removal is accomplished by contact with the media grains

• Ripening period - time after initial coating of media surfaces 
with floc; subsequent applications of floc will build up on the 
material previously deposited

• High effluent turbidities may occur during the ripening 
period

Section 6 TDEC - Fleming Training Center

Filtration88



IN-LINE FILTRATION

• The addition of coagulant chemicals immediately before the 
water enters the filtration system

• Filter aids are added directly to the filter inlet pipe and 
mixed by the flowing water

• Separate flocculation and sedimentation facilities are 
eliminated

• Not as efficient as conventional or direct filtration

• Important process control guidelines
• Filter influent water quality – turbidity

• Filter performance - head loss buildup rate and filter run time

• Filter effluent water quality - turbidity

NORMAL OPERATING CONDITIONS

• Filter effluent turbidities will give a good indication of 
overall process performance

• Operator should monitor filter influent turbidity as well as 
filter effluent turbidity levels

• Monitor head loss buildup and filter effluent color

• Guidelines would help evaluate normal process conditions 
and in recognizing abnormal conditions

PROCESS ACTIONS

• Measurement of head loss buildup can indicate performance 
of solids removal process

• Total designed head loss in a gravity filter is usually about 10 
feet

• Loss-in-head – actual head loss from a point above the filter 
media to a reference point in the effluent 

• Sudden increase in head loss may indicate surface sealing of 
the filter media (lack of depth penetration)

PROCESS ACTIONS

• Filter Run Time or Length
• Should be calculated based on  head loss, effluent turbidity 

and/or elapsed run time

• A predetermined value set for each parameter as a cutoff 
point for filter operation

• When any one of these levels is reached, the filter is 
backwashed

• Filter run length not a satisfactory basis for comparing filter 
runs without considering filtration rate as well

PROCESS ACTIONS

• Unit Filter Run Volume (UFRV)
• Volume of water produced by the surface area of the filter 

during the course of the filter run divided by the surface area 
of the filter

• Expressed in gallons per square foot (gal/ft2)
• UFRV > 5,000 gal/ft2 is good
• UFRV > 10,000 gal/ft2 is better

• Examine and evaluate filter media annually
• Measure media thickness

• Can be lost during backwash

• Measure mudball accumulation
• Indicates insufficient backwashing

PROCESS ACTIONS

• Observe backwash process to assess process performance
• Watch for media boils, media carryover, waste wash water 

clarity

• Never “bump” filter to avoid backwashing
• Bumping is the act of opening the backwash valve during the 

course of a filter run to dislodge the trapped solids and 
increase the filter run

• Observe the condition of the media surface and check for 
filter sidewall or media surface cracks

• After completion of backwash cycle

TDEC - Fleming Training Center Section 6

Filtration 89



INDICATORS OF ABNORMAL 
CONDITIONS

• Rapid changes in head loss buildup or turbidity 
breakthrough may be indicators of abnormal operation 
conditions:

• Mudballs in filter media

• Media cracking or shrinkage

• Media boils during backwash

• Excessive media loss or visible disturbance

• Short filter runs

• Filters that will not come clean during  backwash

• Algae on walls and media

PROCESS ACTIONS

• If filter turbidity removal efficiency is decreasing, evaluate 
coag/floc process and coagulant dosage

• Increases in source water turbidity may require a decrease 
in filtration rates or backwash filters more frequently

• Adding filter aids chemicals can help when pretreatment 
processes don’t readily respond to source water quality 